96-D Allen Boulevard

Farmingdale, New York 11735-5626 USA
Tel. +1 (631) 203-8944 Fax +1 (631) 293-895i
e-mail; info@govmark.com

Organization, Inc. Page 1
Received:06/01/2007 |Completed: 06/05/2007 |Letter: G3 b [ PO Test Report #: 2-68078-3-
Client's Poly Chintz, 100% Trevira Polyester, 58" wide. End Use: Stage Draperies & Linning of Stage Draperies.
1dentification
Tested For: Bob Bertrand, Gen. Mgr, Key Test: CA 1237 Sm 95

Rose Brand .
4 Emerson Lane Tel: 1-{212)-242-7554 Ext: 115
Secaucus, N} 07094 Fax: 1-(212)-242-7365

PC: AS /9d

TEST PERFORMED: California Fire Marshal Title 19: Section 1237 Fire Resistance:
Small Scale Test - INTERIOR MATERIALS QUALIFICATION

RESULTS REPORTED: {x] Initially
Afrer 3 dry cleanings
{ 1 After 5 launderings @ 160°F

RESULTS: Afterflame Char Length
Specimen # {seconds) {(inches)
Length: 1 4] 4.3
0 6.4
o] 4.4
Width: 4 0 4.7

@ N
<
[

Avg: 0 5.0

PRECONDITIONING: [ ] Standard: 1 to 1.5 hours in oven at 140°-145°F,
{ I Alterrate for materials that distort during oven conditioning:
24 hours at 60°-B0°F and 25%-50% RH.

REMARKS: None.

ACCEPTANCE CRITERIA:

Afterflame (seconds) Char Length (inches)
1.0 maximum average 6.0 maximum average
CONCLUSION:

[#] The above results indicate compliance.
[ ] The above results indicate noncompliance.
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96-D Allen Boulevard

Farmingdale, New York 11735-5626 USA
Tel. +1 (631) 293-8944 Fax +1 (631) 293-8956
e-mail: inffo@govmark.com

Organization, Inc. Page 2

Received:06/01/2007 |Completed: 06/05/2007 Letter: G3 b | P.O#: Test Report #: 2-68078-3-
Client's Poly Chintz, 100% Trevira Polyester, 538" wide. End Use: Stage Draperies & Linning of Stage Draperies.
Identification
Tested For: Bob Bertrand, Gen. Mgr. Key Test: CA 1237 Sm 95

Rose Brand

4 Emerson Lane Tel: 1-(212)-242-7554 Ext: 115

Secaucus, NI 07094 Fax: 1-(212)-242-7565

Note: 1In August 19223 the State Fire Marshal issued a proposed revision, which permitted a maximum
average afterflame of 4.0 seconds. Thie proposed revision was henored by the subseguent State Fire
Marshals until approximately February 2004, at which time the State Fire Marshal's office reverted to
the unrevised rule of 1 second maximum average for interior fabric; and 2.0 seconds maximum average for
exterior fabric.

With regard to Char Length acceptance, please refer to CGovmark's document "California Title 19 Section
1237" dated August 11, 2005,

CERTIFICATION: I certify that the above results were obtained after testing speciwmens in accordance
with the precedures and equipment specified by California Fire Marshal Title 19: Section 1237 Small
Scale.

AUTHORIZED SIGNATURE
THE GOVMARK ORGANIZATION, INC. fide

IS, HESTHER ROBERTSON 7
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The results contained in this report refate only to item(s) tested. The test report shail not be
reproduced, except in full, without writter appraval from The Govmark Organization, Inc.



